DRAFT BASIC ASSESSMENT REPORT
APPENDICES: VOLUME NR. 2

DEVELOP AN AGRICULTURAL ESTATE ON REMAINDER PORTIONS 8, 13, 14
AND 20 OF MALELANE ESTATE 140 JU:
MALELANE, MPUMALANGA

PREPARED BY:

RHENGU ENVIRONMENTAL SERVICES

P O Box 1046 Cell: 082 414 7088
MALELANE Fax: 086 685 8003
1320 E—mail: rhenqu@mweb.co.za

PREPARED FOR:

BLUE GRASS TRADING 128 CC: MR. ANDRE DE ZWARDT
(APPLICANT REPRESENTATIVE)

FOR SUBMISSION TO:

DEPARTMENT OF AGRICULTURE, RURAL DEVELOPMENT, LAND AND
ENVIRONMENT AFFAIRS, MPUMALANGA PROVINCIAL GOVERNMENT

JULY 2021



mailto:rhengu@mweb.co.za

Copyright Warning

With exceptions the copyright in all text and presented information is the
property of RHENGU ENVIRONMENTAL SERVICES. It is a criminal offence to
[...]
test is to lower the water level in the borehole to approximately 65% of the available
drawdown and maintain the water level at this depth. The constant discharge test is
performed to assess the productivity of the aquifer according to its response to the abstraction
of water. The response is analysed and provide information in regard to the hydraulic
properties of the groundwater system and arrive at an optimum yield for the medium to long-

term utilisation of the borehole.

23 Recovery Readings
The rate at which the borehole recovers (water level rises) is also measured and
recorded once the pump is switched off. This data is useful in determine the storage

available to the borehole and the position of the main water strike(s).

HYDROGEOL OGICAL REPORT 1
20-AM-954 6 I N ‘S I T U

82




Three boreholes were aquifer tested by In-Situ Groundwater Services under the supervision

of In-Situ Consulting.
2.4 Aquifer Testing Results

2.4.1 Borehole NK-02765

Details of the aquifer tests set-up is shown in the tables below and further details are

attached in Appendix B.

Table 1: Pumping Details — NK-02765

Borehole Date Testing Static Water Test Pump Available

Coordinates Depth (m) Commenced Level (mbc) Depth (mbc) Drawdown (m)

§25.501780°

E31.476610° 45.38 10/09/2020 12.30 38.46 26.16

(mbc — meters below casing)

Analysis of the step-drawdown data indicated that a constant discharge test could be
performed at a rate of 29 232L/hr (8.12 L/s). The Constant Discharge Test was carried out for
a period of 48-hours and achieved a maximum drawdown of 16.78 meters or 64% of the
available drawdown. The water level in the borehole recovered to only 92% of the initial static
water level 48-hours after pumping stopped. Based on the aquifer test data, assessing of the
pumping curves, location of the borehole relative to other boreholes and the recovery data,

the following abstraction recommendation was made:

Table 2: Recommended Abstraction Rates — NK-02765

Pump Inlet Abstraction Abstraction Abstraction Daily Abstraction
Depth (m) Rate (L/s) Rate (L/hr) Schedule(hrs/day) Volume (m?/day)
3.74 13 464 8
30.00 249 8 856 12 107.57
1.25 4500 24
2.4.2 Borehole NK-02766

Details of the aquifer tests set-up is shown in the tables below and further details are

attached in Appendix B.

Table 3: Pumping Details — NK-02766

Coordinates Borehole Date Testing Static Water Test Pump Available
Depth (m) | Commenced | Level (mbc) | Depth (mbc) | Drawdown (m)

$25.501840°

E31.476140° 34.95 15/09/2020 12.95 32.46 19.51

(mbc — meters below casing)

Analysis of the step-drawdown data indicated that a constant discharge test could be
performed at a rate of 22 752L/hr (6.32 L/s). The Constant Discharge Test was carried out for
a period of 24-hours and achieved a maximum drawdown of 15.75 meters or 81% of the
available drawdown. The water level in the borehole recovered to 100% of the initial static

water level within 10-hours after pumping stopped.

HYDROGEOLOGICAL REPORT - 2
20-AM-954 I N ‘S I T U
e

AONSUL TING

83




Based on the aquifer test data, assessing of the pumping curves, location of the borehole
relative to other boreholes and the recovery data, the following abstraction recommendation

was made:

Table 4: Recommended Abstraction Rates — NK-02766

Pump Inlet Abstraction Abstraction Abstraction Daily Abstraction
Depth (m) Rate (L/s) Rate (L/hr) Schedule(hrs/day) | Volume (m*/day)
4.00 14 400 8
30.00 2.67 9612 12 115.20
1.33 4788 24

Boreholes NK-02765 and NK-02766 abstract water from the same aquifer. If both boreholes
are to be utilised it is strongly recommended to pump them at alternating schedules, allowing
12 and/or 16 hours recovery between pumping cycles. Best practise is to pump one of the
boreholes per day (24hr cycle), allowing recovery time and pump the second borehole on the

subsequent day, followed by recovery cycle.

2.4.3 Borehole NK-02767
Details of the aquifer tests set-up is shown in the tables below and further details are

attached in Appendix B.

Table 5: Pumping Details — NK-02767

Borehole Date Testing Static Water Test Pump Available

Coordinates Depth (m) Commenced Level (mbc) Depth (mbc) Drawdown (m)

$25.502180°

E31 474380° 44.00 17/09/2020 11.51 41.46 29.95

(mbc — meters below casing)

Analysis of the step-drawdown data indicated that a constant discharge test could be
performed at a rate of 7 416L/hr (2.06 L/s). The Constant Discharge Test was carried out for a
period of 24-hours and achieved a maximum drawdown of 12.39 meters or 41% of the
available drawdown. The water level in the borehole recovered to 100% of the initial static
water level 10-hours after pumping stopped. Based on the aquifer test data, assessing of the
pumping curves, location of the borehole relative to other boreholes and the recovery data,

the following abstraction recommendation was made:

Table 6: Recommended Abstraction Rates — NK-02767

Pump Inlet Abstraction Abstraction Abstraction Daily Abstraction
Depth (m) Rate (L/s) Rate (L/hr) Schedule(hrs/day) Volume (m3/day)
2.00 7200 8
40.00 1.34 4824 12 57.60
0.67 2412 24

MALELANE ESTATE

HYDROGEOLOGICAL REPORT

20-AM-954

QIN-sITU °

AINSULTING

84




3. GROUNDWATER CHEMISTRY

3.1 Sampling Procedure
Groundwater samples were collected from the tested boreholes and sent to Labserve
Laboratory in Nelspruit for potability analysis. The laboratory analyses expressed in mg/L are

presented in the Management Recommendation Report (Appendix B).

3.2  Water Quality Analysis

Water quality is analised according to the SANS 241-1:2015 potability standards.
Water quality of domestic water, utilised for human consumption and food preparation, must
be safe to use if the consumers’ health is to be protected. For this reason, the “Quality of
Domestic Water Supplies” (Second edition, 1998) was set forward by the Department of
Water Affairs and Forestry, Department of Health and the Water Research Commission in

1998.

3.3 Water Quality Results

Parameters that may pose health or aesthetic affect are listing below, including
treatment option if deemed necessary by SANS241-1:2015 and DWF’s 1998 standards. See
Appendix C for the full Water Analysis Report.

Table 7: Chemistry Results — NK-02765

Health / Aesthetic / Water Treatment
Parameter | Results Other Eff
er Effects Home Conventional Advanced
MICROBIAL PROPERTIES
Boil water, add Hypochlorite varilg E;n;\zﬂlgi':\:tiyons
Total Clinical infections may occur hausehold solution or other of halogens, other
. 76 . L . bleach, expose chlorine . - A
Coliforms cfu0oml | N sensitive groups with to sunlight or compounds. Ultra oxidants, irradiation,
Count continuous exposure. use sgnd viol?el radia.tion ultrafiltration, ozone,
filtration. Fast sand filtration. chlormfe diexide,
chlorine gas.
PHYSICAL PROPERTIES
Mercury (Hg) 0.0010 No adverse health effects Suitable for human consumption.
mg/l expected
No adverse health effects
with short to medium-term
Selenium use. Lifelong use may have
(Se) 0.025 mg/l | potential danger of selenium Suitable for human censumption.
accumulation in individuals
with selenium-rich diets (diet
very rich in sea food)
Electrical
Conductivity 87 mS/m
(EC) .
No health effects, noticeable ) .
Suitable for human consumption.
salty taste.
Total
Dissolved 629 mg/l
Solids (TDS)
lon exchange.
Total Precipitation with
Hardness 501 my/l Very hard water. NZJ:IE:Q;:M Lime treatment. sodium carbonate,
(TH) . settlement and
filtration.

MALELANE ESTATE
HYDROGEOLOGICAL REPORT

20-AM-954

éIN-SITU

85




Water from borehole NK-02765 is not in compliance with the SANS 241-1:2015 drinking

water standards due to an elevated total Coliforms count; chlorination or an alternative

disinfectant treatment is recommended. This is very hard water.

Table 8: Chemistry Results — NK-02766

Health / Aesthetic / Water Treatment
Parameter | Results Other Effect
EriEEEs Home Conventional Advanced
MICROBIAL PROPERTIES
Hypochlorite Disinfection by various
Boil water, add solution or other combinations of
Total 161 Clinical infections common, household chlorine halogens, other
Coliforms even with once-off bleach, expose compounds. oxidants, irradiation,
cfu/100ml . ) X e
Count consumption. to sunlight or use Ultra violet ultrafiltration, ozone,
sand filtration. radiation. Fast chlorine dioxide,
sand filtration. chlorine gas.
PHYSICAL PROPERTIES
No adverse health effects
with short to medium-term
Selenium use. Lifelong use may have
(Se) 0.022 mg/l | potential danger of selenium Suitable for human consumption.
accumulation in individuals
with selenium-rich diets (diet
very rich in sea food)
Electrical
Conductivity 89 mS/m
(EC) No health effects, noticeable . )
Suitable for human consumption.
salty taste.
Total
Dissolved 643 mg/l
Solids (TDS)
Total
Hardness 167 mg/l Moderately hard water. Suitable for human consumption.
(TH)
No health or aesthetic Floceulation, Slow sand
effects expected. If the sedimentation N
- N~ filtration or
Turbidity 1NTU water has a murky and filtration. flocculation Same as
(NTU) appearance the following Slow sand filter. . conventional.
: settlement and
treatments can be Disposable Y
. . o ) filtration.
implemented: filtration kits

Water from borehole NK-02766 is not in compliance with the SANS 241-1:2015 drinking

water standards due to an elevated turbidity value and high total Coliforms count. Clinical

infections will be common, even with once-off consumption; chlorination or an alternative

disinfectant treatment is recommended. This is very hard water that may have a murky

appearance.

Table 9: Chemistry Results — NK-02767

Health / Aesthetic / Water Treatment
Parameter | Results Other Effect
EriEEEs Home Conventional Advanced
MICROBIAL PROPERTIES
Hypochlorite Disinfection by various
Boil water, add solution or other combinations of
Total 70 Clinical infections may oceur household chlorine halogens, other
Coliforms in sensitive groups with bleach, expose compounds. oxidants, irradiation,
cfu/100ml . ) X e
Count continuous exposure. to sunlight or use Ultra violet ultrafiltration, ozone,
sand filtration. radiation. Fast chlorine dioxide,
sand filtration. chlorine gas.

MALELANE ESTATE
HYDROGEOLOGICAL REPORT
20-AM-954

s

TU °

N




Parameter Results

Health / Aesthetic / Water Treatment

Other Effects Home Advanced

Conventional

PHYSICAL PROPERTIES

Selenium

Se) 0.022 mg/l

No adverse health effects
with short to medium-term
use. Lifelong use may have
potential danger of selenium
accumulation in individuals

with selenium-rich diets (diet
very rich in sea food)

Suitable for human consumption.

Electrical
Conductivity 78 mS/m
(EC)

Total
Dissolved 564 mg/|
Solids (TDS)

No health effects, noticeable

salty taste. Suitable for human consumption.

Total
Hardness 400 mg/l
(TH)

Very hard water. Suitable for human consumption.

No health or aesthetic s@gﬁﬁgﬁgggh Slow sand
Turbidity effects expected. Slight ) and filtration filtra1ion_ or Same as
(NTU) 2 NTU chance of adverse aesthetic Slow sand ﬂltér flocculation, conventional
effects and infectious Disposable : settlement and :
disease transmission. filtration kits filtration.

Water from borehole NK-02767 is not in compliance with the SANS 241-1:2015 drinking

water standards due to an elevated total Coliforms count; chlorination or an alternative

disinfectant treatment is recommended. This is very hard water may have a murky

appearance.

4.

CONCLUSIONS AND RECOMMENDATIONS

The data analysis and recommendations are extrapolated over a 2-year period with a
safety factor of 50%. The production borehole should be subjected to a full aquifer
testing program every 4 to 5 years to ensure continued sustainability.

It is recommended that the production borehole be equipped with a protection circuit
and timer to ensure that the abstraction schedules can be set and monitored. The
critical water level must not be exceeded at any stage and water level monitoring is
also recommended.

Boreholes NK-02765 and NK-2766 influenced each other during the constant tests,
indicating that they abstract water from the same aquifer, it is therefore recommended
that alternating pumping schedules be implemented.

Borehole NK-02765 will be able to deliver a sustainable yield of 107 568L/day
(107.57m?day) at the recommended pumping rate; refer to table 2.

Borehole NK-02766 is able to deliver a sustainable yield of 115 200L/day

(115.20m%day) at the recommended pumping rate; refer to table 4.

MALELANE ESTATE
HYDROGEOLOGICAL REPORT
20-AM-954

nsitu

87




Borehole NK-02767 is able to deliver a sustainable yield of 57 600L/day
(57.60m3/day) at the recommended pumping rate; refer to table 6.

It is recommended that an 8- and/or 12-hours/day duty cycle be implemented, and
the boreholes be allowed to recover for the remainder of the day (12- and/or 16-
hours).

Do not over pump initially or at any stage as this could damage the borehole and
influence the borehole's yield!

Water from borehole NK-02765 is not in compliances with the SANS241-1:2015
potability standards due to an elevated total Coliforms count and therefore not safe
for human consumption without treatment. Refer to table 7 for treatment options.
Water from borehole NK-02766 is not in compliances with the SANS241-1:2015
potability standards, due to an elevated turbidity value and high total Coliforms Count,
and therefore not safe for human consumption. Refer to table 8 for treatment options.
Water from borehole NK-02767 is not in compliances with the SANS241-1:2015
potability standards due to an elevated turbidity value and total Coliforms count and
therefore not safe for human consumption without treatment. Refer to table 9 for

treatment options.

MALELANE ESTATE

4 7
?;gﬁ%%fOLOG[CAL REPORT ’ I N _SITU

88




SITE MAP. Malelane Estate 389JU:

b M NKI02765
Kl02766 .

MAP REFERENCE:
Colour satellite images,
provided by Google
Earth, 2020 AfriGis
(PTY) Ltd. Image @
2020 Maxar
Technologies

IN-SITU
CONSULTING

Longitude Comments

Borehole

NK-02765 -25.501780° | 31.476610° Recommended abstraction rate: 107.57m%day

NK-02766 -25.501840° | 31.476143° Recommended abstraction rate: 115.20m3day

NK-02767 -25.502180° | 31.474380° Recommended abstraction rate: 57.60m>®/day




90

APPENDIX 6.5:
TRAFFIC IMPACT ASSESSMENT REPORT

DERICK PEACOCK TOWN & REGIONAL
PLANNERS

TRAFFIC IMPACT STATEMENT
(JULY 2020)

TOWNSHIP ESTABLISHMENT:

MALELANE ESTATE A
e e - NKOMAZI LOCAL MUNICIPALITY
HAMATINO CONSULTING ENGINEERS
13 HOOGGELEGEN ROAD P.0 BOX 101
WHITE RIVER MALELANE
1240 1320

Cell 083 2766805
Email: hws@hswart.co.za




Homatine

Consulting Engineers

TITLE OF REPORT:

TRAFFIC IMPACT STATEMENT: TOWNSHIP ESTABLISHMENT
— MALELANE ESTATE

Report File Name:

P29 20/TIA/Malelane Estate

Client:

Derick Peacock Town & Regional Planner

Hamatino Consulting Engineers
13 Hooggelegen Street

White River

1240

Prepared by: H.W. Swart

Hendrikus Wouterus Swart
ID: 7110185095080
PR : 200270005

Prepared by:

H.W. Swart 40/ o /Z,-/a/f

DESCRIPTION OF REVISIONS

REVISION | DATE

91




EXECUTIVE SUMMARY

ABSTRACT

Client is desirous to establish a residential township on Portions 8, 13 and 14 of Malelane Estate A
No 140 JU. The applicant is currently in process to obtain the necessary statutory approvals required

for the commencement of the above-mentioned development.

The development will comprise the provision of a maximum of 25 residential units on the above-
mentioned property.
Access to the property will be provided from provincial road D 1239 which abuts the development

along the southern boundary.

The compilation of a full-scale traffic impact study is not requirement in accordance with TMH 16

(South African Traffic Impact and Site Traffic Assessment Manual), hence this statement report.

RECOMMENDATIONS

Based on the conclusions that have been derived from this study (refer section 10), the following are

recommended:

. That the development be supported from a traffic engineering point of view;

. That access to the development be provided in accordance with figure 2, section 8;